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CENTRAL INSTITUTE OF PETROCHEMICALS
ENGINEERING & TECHNOLOGY (CIPET)

{T sty et il B Ll ol Plmsbics Exgaransing & Tecmmgbugy)
Head Office, POl Cell

Deparoment of Chemicas & Petrochemicals,

Minisiry of Chemirals & Fertllizers, Govl. off Ingiiz,
TVE Industrial Estate, Guindy, Chennal - 600 032
Fhone ; B44-F581 3008 [Diroot) / 094- 22254780 [Ealn-50320

E=mail : pdihodhicipet goin

CIPET | QF i TTd1

Hame of ihe Inspocting GHicil; Jhender Singh
Conde No. - 1677

“WO Cenire; CIPET-Hochi.

|||||

1. | Report No: IBO0423240502020

INSPECTION REPORT

: | Date: 20.09.2023

Name of he Indantar | Consignee with detasled

Office of iha Exscutive Enginesr, Project Olivision kallappara.

T | pdrass Vel aymmisucly PO, PIN 885515, Karala Walar Authorty
3. | indenter Order Wo, & Bate and Extenslon (i any) 5IRDE12023P DKTPA-MTPZA Dolad: 07.09.2023
o e Corsgnee T e ———
5. | Name cf e Supplias / Gontractor :,‘H?h:hﬂ fan Prasad Erambay([H], Konnackal (PO, Muvaflipuzng,
& | Supplier/ Contractar F.O. Na. PO, Mo s NIL Date | 15,07 2023
7. | Hame and addrass of e Manulacheer | WMis. Taa Metalivg Limibad, Will, Mahespur, PO, Sammaipur,
| inspaction site Kharagpur, Dist West Miznapors, West Bongal
8. ﬁnﬂl.*l:[.lmlﬂffﬂupplhrl‘am CallLetter No. THLICIPET POV2023-241 87, Daled: 11.08 2023

g. | PDiCall Agzignmant Ro. & Dae

CIPCTHORZ0Z3244427 Datmd: 12002023

10. | Daleof inspaction

11, | Any other infemasan

Mo. | of the itams | per order

=B

[mitiated onr 19092023 Completed on 18082023
Hiome ol Wanc-Ja Jetvan Miumen [JIM] —WSE — 10 Sanirmpars,

Rigubumary (P Bnd Senapathy  (Part) Panshan yaths |0 idukki Listst -
Package [I Clear Water Punping Main, sump cum Pund Heuse, GELR I
Banapwthy GF — Pipeline Wors,
‘Man.ifactyrer's Gl No S506258

ES

[
Ductiie bron spun Pigos with Socket & Spigot onds suith
latest amendmonts) with 18] Certification Mark with internal Ceonaeil Portar

for rubber gasket push on jointing as per 15: §329:2000 (with

Lining and external Zinc & BlRuminous coating.

DN 150
Claxs KO LT40.0 mirs HIL

1331.0 mirs
[ZdipcsXS.Smin]

1409.0
mirs

1331.0 mirs

(242pcaXs.5mts) ML

Remarks: All a:.naplmli fams are sampod Mis-

T Cortlied hal the (lems as ostailed above have been inspacted and accaplsd.

consignes. The Inspaciion Document Noa, Rel. Ne. IB004232405020720/1 Dated: 20.00.2023 ara ancipsed.

2. Ay Dispute/discrepancieaiclaims may be brought io e nobice of the undarsigned wilhin 30 days from Lo of iesua o § this
repert ~ .
/ —
AUTHORISED SIGNATORY
{Jiendes Singh - 1677)

1. Exguulive Engnaar, Project Divislon kafiappana. Vellayam kudy PO FIN BBES15. Kerals Waler Aulne

9 Nis. Kurian Prasad Erum bayl(H), Kunnackal (PO}, Menmdupuzha, B3R

5. Mic Tata Metalika Limited, Vil Mabespur, PO. Samraipur, Kharagput, Qs Vast Midnaposo, Wast D

4, CIPET-Kochk

www.cpelb.gov.in
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CENTRAL INSTITUTE OF PETROCHEMICALS

ENGINEERING & TECHNOLOGY (CIPET)
(Fugmneety Contrn bwifuln of Pt Enginesteeg & Tertesingy|
Head Office, PDI Call
Departrment of Cnemicals & Petrochem cals,
Ministry of Chemicals B Fertilizers, Govt. of India,
TVE Industrial Estate, Guindy, Chennal - 600 032
Phcoe | D44-29013708 (Direct) ¢ D44- 22254700 [Bdn-502)

E-mall : poihoftcipet.gov.in

Wame of tha Inspacting Cmcial: Jiender Singh

Code Mo. : 1677

Ins Decumaend No.: B4

lssuad fo¢ W5, Tals hetsllis Limited, vill: Mahespur, PO, Banvaipur Paschim Mednipur
pection Gall Letter No. & Date. TMUCIPET/PINEIZ-24187,

Manutaciuror | Suppliar Ins

Insg

WO oo CIPET Hoch—
[

Camp at: Tato Metaliks Limied, Kharagpur,

2000 willy loest amandmenis

Datsd: - 20.00.2023
and Khaesgpur 7213070
Datbed: 11 052005

action Dogumant ag 15 8325
al multm E E. -.-r-.! * Duinkie ran Fipes (Sockat & Splgot ends with supply of fubber gakkot push an jointing]

by GradaarietT, s aic.: :lll 150 mim. Slots K-H
laned alde, |F e 3
% Ef.nw . - 13310 mire (P42 pes)s.Gmins)
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TosaaRG Terlng Log Sheet &
Lii, Whasagppur.

2 16.2 Tn: mees deposibon | Aans of Zing Coating Repor ol M Taka Metsils |4, Knamgpur Rl e
Wﬂm Hsued By Phiboer scaling rg manLEachTer,
1. Tast rl HCPLTMLAAT Ot 06 0P 2023 by MBS
HOLOWELL. Lid, Raipur ;

3 ] Hubber Bealing Fing 3 Test Report: NER/T DIFVSES & 684 De. 15.08.2023 oy M Fiow ipano!

Maticnal Engineering Indusirias Limited, Kolkata
3 Tast Report APPLTMLANT & 487400 09006 2073 by M

Andhta Palyrars 1l Lid, Hydorabad.
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peoroxdissad sxcapt i full withoul the writan opproval of the FOI Call @ CIPET
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TATA

TATA METALIKS LIMITED

(Dl Pipes Divisian)
INSPECTION OFFER MEMO
Date: 19.09.202)
Inspection agemcy ¢ Mifs, CIPET & FWA Ofica.
Clisnt : Trwe Exmculog Enginper

Herala Waber Altharifty

Fhon of te Execuiiee Engineer, Project Division, Katlappana, Velayamkudy, P.O-BEES15
Buser ! M HLRIAN PRASAD

Erumbeyil house, Fumasis PO, Valskem Wosatupuea, Emandam

Kimmln, SH2376
* M, + ML, [nd, 150712023

Erigeciom Call i, il s, = TMUCIPET/PDUZIR3-24M81. Date = 7108 20273

Flars of Inspecilan + Totm Metells Limied | ©! Pras Dvesion), Kharagpur, West Somal, Incis

+ [0 Ppe - 15 RMarksd Contrifugaly castispon) Ductie ron pressios pipes wil Sockel & Spigot ands, sultble for pesh-cn jents
(Rubiber Crsboet #s per S 5382, intemally Camont Nertar laod ard cxlemaly Zing & Biech Biumingus coaled in slancand
lenging o par 15 BI2I000. iLalest Amendmants.|

Materisks
Size i QE.H_ | P:mu-r.- Quantity
. Oty. Inpos. X Std. | Batch Me With Oty.
T ) | S o) | ey | o Langth. [hus) g

16002606 N 10| K8 2r400 | 13310 oa 242 Pes K55 Mirs | J10=108, J19=138| 14000

Rubher Gaskess Size Batch Ma Oty (Nos) Maie of Packing Maka
08 F3IATO 125723 Sk
EFDM
(Tyhon Joint Ce 188 21E23 TO DOZY 2ad HOFE Amgs APPL
=T gm:a.ma R —

Rubbgr gaskets as per [3 5382 | 2018 7 88 EN-GA1-1 [ IR0/

; Tala Metaliks Limited
Wil Mahaspur PO Samratpur PR Kharagpan Local Paschim Midmapone 721 301 WEB indio
Tod 8 3232 233200 220404 Faw &1 3220 293046 e-mall tmikgpftatam otalds.co.in
Regd Office Tata Candre 43 Jawaharial Mehire Road Kollkata 704 674
CIN L2T310WE1 300 PLCO53000



CERTIFICATE MO

PO No.

Visnal appaarance

irrlseu] Camant Lining
Hydrostatic lest

Mechanical teat

warmuna by I linan

Aasthariznd i
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TATA
TATA METALIKS LIMITED
(DI Pipes Division)
WORKS TEST CERTIFICATE
THIL -0 WTC 22153

his. KLIRLAN PRASAD
Eranbuyl htuss. Kursazial PO, Veiskos, Vastoerbs. Bmaidam

Cals:  10.052023

:  Kanla, 205176

NiL, Ded. 1ENTTCAE

[ Pipe - 151 Marked Ceniifagatly cost (sp.) Ducti don pressie s wih Socet & Spgol anes, sutan s for push-on jorks
[Rubshar Gasket as ser |5 5187, srarally Cermni Morar fired and eviamally Tirs & Black Bitumincus coaled in slangand
lonygine 3w por 15 BI20-2000, [Lates! Avanamanis.|

e

Eaich Wo Wilh iy (es)

JI0O=1E08 J1t=138

¢ AN Pipos sese daunly phecked & lodnd ealsisciony. (Annaore < 3

Al e cirrensions (Leng L Wil Thickoes, D2, Shaighrass & Owlity | nene chwchaed & lound saistaciory as par

" apecication 15 BN

Itamad ning wes donmwell Fartland Sl Comes | [Orvinary Portiasd Comas mattar 25 oar IS 83232000 Thiceness wes
rewcand ang found withis Limil

VM pigass harve Sioen hydrosatically sesled 88 Der & BEAM000 o 10 Secands and found salislacicry

higs lsakcnpe or manatng wene chserved. (Anneae - 1)

LTS, " Elergation and BN we-s checsed & feund a nomphy mith tha specSicaton, Exiect om recond 1 gven helow:

{mm g} e M, [¥in; 4260 a) { MEn: 1% ) (Ma: 230 HATW)
w0 | K8 | Ji0 240 ¥ jE3
150 K8 M| A7 14 57 184
— —n -_ -

The ouler dameter of the pipe Juriene |5 camsd wih Metells vien 3r0 nass of Zagooaling was dhehed 09 Sampe Dipie.
Thi result confore ne par ha spacfcation 18 8525 2000 Annown - )

Thee secoredany layar o tultan eurlasa of ppEa @0 sockal Fide ere Coaled With Bilamingue caly
Triruneas ws ford b L e B e oo b and mests B quisrans of 5 500000

Diody; TATA DUCTURA, 86 555, 151 Locn ML ROLS50E25E, Cless,

Spigal : |namsun Yk, Larglh, S

Sockst Sizs, (asa, Langth, Bech Mo, O, ¥r of Mig., | [For ‘indt "y and Mig's Loga,

EP[M T kber gasart. m per 5 5202

Ramples checked nnd {ound ssisfookry,

Al vy b v chaschod wmis fy and g salisfectony.

Bthorm hardness was found within spaciRcaior ps par |5 G382

6 537 Ty, 28, 181 Logn, WRAS Mo WATER, CWL Mo, BS ENBEY-1, 150 453], SO0 Mg flame, TOIF, Siee 1, EFOM.
TV s Diacties brors s & e Graskets & pof 25 A%y dsrmarmal aflecss an the propelies of salo wivch il & irynsporiing dune g rormal
el Fipe e Gasliels do ot e iy desimerial pllec! 3h Smaroment damyg de i 502 HERAGR,

For Tata Motallks Limited| D Plpis Divishon)

Tata Matadike Limited

Wil Mahespir PO Samnilpol PS Kiksrsgpur Local Paschim WMidmapars 731 301 WE tndia

Tal 81 3222 273290 2340434 Fax 99 2282 12518 ool imilkgpiiitatermetaliis.coin

Fugd Ofice Tata Centro 43 Jawahadal Mebri Poad Rolkaka T00 671
CIM LETT0WET F90PL G500




TATA METALIKS LIMITED
{0 Pipas Divisian)
OBSERVATION REPORT

Dada: 150002033
Chsni £ The Emicul v Englnoer
Ferala Walar Aufhonty
DFice of ihe Execudve Engineer, Project Division, <atappaca, Velsyamionly, P 0585615
Buyer b ILIRIAM SHRASATD
Erumbeyll house, Kunnacksl PG, Yalskom, Minealupueha, Frrakoiam
Karala, GB24G
Canlractos hifa. KLRIAN SfRasab
PO Mg, P NI, Ded 19%TREE]
KWA Lateer rat. Mo SIME NP D-KTPAMTPZA,  Datee: 7.09.2023
Karno of e Project M WESn Santnanpar, Rajaumany il Serssalty Pancbayhe in |scuk| dsid Package-|| cear water pursing man,
Sump cum prrnh houss, GSLR in Sancpntfy GP plogline,
inspection Autherity | M's. CIPET & KWA Dfdal.
Cate ol Inspection 19,0903
Piace of Inapection Tk Meedables Limited | Ui Pipas Divsion), Kharagpur, West Bangal, India
MATERIALS DI Ppe - 151 Marked Gentrifugaly cast ispun] Dwstis o press e pipess wih Sockel & Biost eros, mitable far push-
o joenis {Rubber Casket a8 par 15 53, infsmatly Comant Morkar oo and exlemally Zng & Bluck Bieminous
coatad In standard lengfe aa po 15 83292400 {Lales Assannivenia |
Rizn, Drdar Oty. | by, Ofterad,
Class Batch Mo With Cily. [Wes) murs) {Mira) #o of Pipan X R, Longin
DN150 | KE JHD=100, J11=138 2140 1331.0 4% Pog X 5.5 Mitrs
Visual appearance Sanpk Ppes worg visully Becked & Surd sabafeciony and Marafraciumr coffica's for surlacs cually was
P ewnd [Areeune - 1)
Dimanslors Lerqgih, Wail Thickngss, DE, Svralghiness & Ova'ty wan chackac & Sond safislaciony os per spacilicalion 12
BA%2000
Mechanicsl Tesl Wechanics lest was Wilnesse] s pee apecicarion 15 6128:X00 ) and fourd salishsctry (Ragon alleshsd]
Cemant Mortar Lining @ intema leang was done il Cement mortar as par (5 81255000, Trisnoss Appearants & Bor: cioarmngs we
checked o per 15 B320: 3000 ard found salisfactory |
Seeandary Coating iy oafing thiskness wod chockod and foord oalisfociory & par 1 BEXPRLDUED | Annmanms|
Primary Couting Ianufactu s test raport was evawid & lound sel slacory, & wwem - 2)
Hydroslatic Test Kanulaciur's fest deciaraton was eviswed & found saisfdoy [Armmue- 1)
Markings 1 Body: TATA DUCTURA, (58328, 15 Loge, CVL MO 3506259, Class,
Spigot : Irsertion Mark, Leagin, S
Eochet: Bira, Tl Length, Batch Mo, D, ¥r, of Mg | {For “ndlaand Migs Legs
Rubber geskets - Rubbor pavkets 33 pai 15 8287 hanlsctiia liloiral Tl Carlficales reviewsd
This Renber (xackats oo 2 b coppliod by L Teln Melai Ldoeath the oflersd o pes o per s B condilions of tha
purtizss Crder | Dhoctoration of Wi Tata Kalakks L. s encosnd ps nressuns - 4!
Packing [ Fip2s ware n Inose condiien
CONCLUSION 21 o el pviiosks wekrs Scospriad .
Slamping VETTHIM was singhs rubler sharmped on 2 pipee

Sudhesr M
kawcaive Englneer
EYeA Profeet Dislskeny Katingijmna




Des M. ThL Ml QAR ECDm | Rey
W 31 Rey. Dote -0l 07 305

qW

TATA

TATA METALIKS LIMITED
(D1 Pipea Divisian]
MASS OF ZINC [ Zn-Al COATING REPORT

(Anneiure - 2)
Buyor Az, MLIFRLAN PRAEAD Onte: 19 092029
Erumbayil heuss, Kunnackal B0, Valokom, Muvidupisha, Emakutam
Kevale, GAZIE
PO No. ML Ond 150772023 Coupon Material @ Plestic Taken

Coupon Slee SO0 X SO
Arga (A} @ 00250

Zire Roquiroment. Aversge Deposil - 130 gim” Correction factor (G} 1 1.2

Wiz ol Zinc: | 2Bl Depoatied on plpsid]

8 No Bige Climss Batal ML =L g LETL T ]
]
| T — o m
1 DN 160 Ko J10 137.78 143,04 g
2 DN 150 Ke J11 136,24 183 52 E
S —

Far Tets Metalics Liml i Fipes Divislon)

Cpaafity Bssurance Dept.




Declaration

il is dieclare Ihat the 151 MarkedRubber Sasketconfimming 1o 15 5382° Push -on Joink
& being supoled along wih the pipes based on the torms & conditions of the Purchass ardar &
as per (he detalis mentionad Dalow.

Wamo of ihe | Descriplion of
=i Mo 0. Ne. Haorm of This Indentar ! | Supplier of Gasket | the Mnterial | Gty of Ribber
' Carnigres Bira Cuihiet (i roesh.}
The Executive Enginess NER
NI, Dad Office: of the Exacutiva
1 180T R0z Engineer, Froject APPL 150 mm 242
Division, Katlappena,
Vellayamkudy, P.O-
ey HOLDWELL

Ak
For Taia Hﬂ-ﬂllﬁﬂ O Pipas Diwisan)




‘I' Doz, Mo ¢ TMIL M5 [CUCATFECD- 107 |
By Mo, 0| Rev. Dats | 04.07.2002
TATA

Internal Inspection Certificate for Surface Quality

{Annexure - 3}
Date: 19.00.2023

This is to cerify that cantrifugally cast (spun) Tylon joint Ductile iron pressure Pipe, as per |S 8328:2000
delailed below have been manufacturad by Tata Metaliks Limited (DI Pipes Division), at Kharagpur

works . 100% pipes have been checked for surface quaity of external, internal appearance and no harmful
defects were cbserved

Buycr :  Mis KURIAN PRASAD
Erumbayll house, Kunnackal P.O, Valakom, Muvatupuzha, Ernakulam
Kerala, 682316

PO No. « NIL, Ditd. 15/07/2023

Test Rosults : | '5‘“:_ :m-l Batch No With Qty [Nos)  |aty. (Nos)|  Remarks
_ —
oM 150] K@ J10=106, J11=136 242 Satistactory

m‘%_—'

Far Tata Metaliks Limited( DI Pipes Divishon)
Cueallty Assurance Dept.

TATA METALIES LIRSITED
Vill Mahespur PO Samraspur PS5 Ehsragpae Lozl Paschim Madnigns 721 30 WA India
el 97 1322 233290 234404 Fax 91 3332 233316 e mall mroiige@atamesaliis com
Recistered Office Tata Cantre 43 ) | Rlehm Rosd Kofcata 200 001
CIK L3P 30WE S0FLOOG 0000



D M. TR (TS EHEIARFACD-AS | Pew ha G § REv. Dain
TATA ot

Hydrostatic Test | on
|Annexurs - 1)
Date: 19.09.2023

This is to cerlity {nat canirfugally cast (spun) Tytan joint Duchils iron pipe &8s por 15 B3282000
deiniled Bajow have been manutactured by Tata Metaiks Lmiled | Dl Pipes Oivision), 8t our Kharsgour
works and 100% pipes heve beon hydrostaticully testad and na loaknge or sweating wem cbsened.

Buyer 1 Mis. KURIAN PRASAD
Erumbayl house, Kunnackal P.O. Valakom, Muvatupuzna, Trakulam
Kerala, BE2318
PO, Mo, + ML, Did 15072023
TostResults Hydroatatic Test | o

Sire | oee|  Batch Mo Wit Gy, (Nos) :ﬁ. Prossurs (MPS) | ooention | Romarks
| Required | Clserved |[Seconds)
S e e

fmen)

DM 150 | KB J0=108, J1 =138 2492 50 5.0 10 Batesfasinry

TATA METALIKS LIRITED
Vil Mahespur PO Samialpui PS5 Kharegpur Laca Faschim Metdaipes 731 300 Wil inadia
Tel 97 3273233390 234434 Fax 31 3271 233314 e mail tmlkgpframeatalicaoom
Regisiened Office Tata Conbre 43 0 L Meboy Aoad Kollketa 300 001
CIN L7 RV WETIS0S C0RN00




Dot M | TRAL (AR MUCAEEST-1 |

TA.TA W P O Rl Dol LN B05E

W CERTIF!
CERTIFICATE N0 : THIL-D 1821723 Date: 15092023
Buyer i s ELURIAN PRASAD
Erumbayi housg, Kunnackal P.C, Valakom, Muvatupuzha, Erakuian
Hemla, 582318
PO M. s ML, Dud, 16R0772023 .
Materials 1 uiPipn-EiunmmmimmeEmm}nummnmmmwmm&

Spugol ands, Suitanle for pust-on joints iFubter Goshet as per i5 538, inkomally Camen
sAaftar Bnad and exigmaly Fine & Dieck Bitwninous coated i gtancarr ngiis 25 per |5
A3FE2000. [Latest Amendmanis.)

3.0. No. Sha | Cass Balch Fo Wi Gy, (MoE) Tolal, | 1ot Oty
(| Hat. mh.
1BO0ZE0G ON 150 | K@ JID=108, J11=135 247 | 13310

il i W it-at &l ihe materals as cetaied above conforma to specificatan and
M$M$MJMMMWIMﬂ1IMEmmIMﬂ
snmmisaloning or 18 moming fram the date of cespaich whichever = earcr Sfjains any
manufacuring defects

This Warranky s not valid for handing domages cunng Mm_ﬂm.mmdm.
stacking at 8%e end laying i trenches ; dameges i pipas are subecied o faulty AyEem of
mmmmwwnmmmmwwsm“rﬂmnum
sturddard, The warmanty will not be valld for failute { system lsakages [f ppes are laid without
o

This Warranty will slsc not ba valid It gmdanﬁrmﬂmmmm.u:thrd
equipment are not used Bor [aying and joirting of the pipes

TATA METALIKS LIMITED
Will Wahespud PO Samipur 75 Khragpur Locad Paschien Mednipar 721 300 WE bedia
Tel 81 3233 233300 Z34404 Fax G1 3221 7333476 & madl tmlkgp@tatametoliks.ro in
Megistersd Dffice Tara Centre 43 ) L Nebry Road Koikats 700071
T L27 1 OWET990PLE DS



ANDHRA POLYMERS

Dale 059092023

GUARANTEE CERTIFICATE

=

The s 1o cerbify that the inspection of under mentioned matenats was duly mads w in
mocordance with the specification stated below anct the results were found selisfaciory

Materals manufactured and supgplied by us Bre guaranteed for Two (2} Years from the dale of
dspatch against manufacturing defects in material and workmanship which develop in the service
for which they ere designed We shall resair or replace sefactive material fres of charge.
provided that, aher inspection the materal is found 1o be defectve

Our liability is imited to the replacement of malenals an'y in no evant we shall be liable far normal
waar and tear nor for any ncidenls! of consequeniigl damages due w0 Non —Tuhclon of the

rnateriaks.

1  Purchase order, No, & Dats

2 Consignes Name & Address

b, Ceseription of Meierlal
5. lovoice Mo & Dole

. Epecilicalion

For Andlm Folymers Easfiie,

-

(QLALITY INMCHARGE])

42000 18RO/ Dan: 00 09,2022

4200017 32000 ale-00 05,2023
420008850 Dalz 14082023,

TATA METALIKS Bl PIPES LTD

PO SAMRAIMUR . KHARAGPUR
PASTCUHIN MIDNAPUR-T21 3101

Tyiin Ribier Cuskel
B 30 Deger 3909 370023

Dimengions ae per TME ML SPEC, D-56 44
TRAKPL- Q- A0SR 2317 Rer-0 APPL D=0 1800

Orffice : Factory :
Mﬁmﬁnluﬁ'ﬂ. Fiat Mn#, Phaga = ¥,
B-3-1030/8/5 104 Jamdmeiia,
Raj Bhavan Road, Hyderabad - 500 06, INDLA,
H-ﬁsm - BN} DAZ. INDMA, CIN Ne. ; U241 34TG1RSZPTCODISHS E-mail | technicalffapplind, com

E-rmail : markadngiEandhrapolymers. com
O 23442280, Fax : (40-23402085

D : 040-23449241, Z3440242,
Fax ; +01-40-23104085



ANDHRA POLYMERS

DINMENSIONAL TEST REPORT OF TYTON RUBBER GASKET [ FiaCio6 -00
Date . 09 0892023
Epecificalion Spec D-55144 Rav.0
Sire DN = 150 MM =
Cuglomar TATA METALIKS LIMITED (DM PIFES DIV}
Date of Ingpection 08 08 2023
Qrcar no & date 4200018835 DT ; 06,08 203
involce no & dale R-216 DT - 0205 2023
Lot of 1000 Mo
Sample Size ;: 05 Nos. as per 150 28531
B D2 A | D1 E Hardness Hemark
16.0 | 196,56 | 9.70 | 470 | 1985 | 252 | Bulb | Heel |

Specification| 16.5 188.5 10,30 B30 201.5 Z26.8 45-55 | 75-85

inin 16.13 197.0 & 083 4 B4 1880 2553 45 a ok
| max 16.40 198.0 10.24 512 2010 | 2631 &1 B2 ok

Stretch Test - ok

by
Pyichim
b\ e 1R
Rogd. Diffice : Factory :
Span Solltare, v 2] Pict No.2. Phasa - V.
B-3-10S0/8/5 IF3A, Jamdimatia,
R Bhaven Road, = Hyoarslsmd - 500 085, INDIA

Hyderabad - 500 QA2 MDA
E-mall : merkelingi@andhrapolymarns.com
@ 23442060, Fax ; D40-23402005

CIN No. @ U241 34TGI382P TGOOS5

E-mail | wchrecad{fapplind.com

T D40-2344 5241, 23048242,
Fax @ 181-40-23 154008




ANDHRA POLYMERS

Raw D

Teated by Q_S!-M—-—'—"

| L ER GASKET (HEEL) | FIQCHE 00
T. NO. APPL MTIMLEB1A Coe 09 002023
fMatnrial EPDM | EWEBD JPLSH- ON GASKET =
Sire DM- 100 150 200,250, 300 360400 460, 500 000 700, 750,800,900, 1000 1200w
Qurantity BE0 1100, 1050, 7020 714 950,1000.1007 1408 300 275 136,203 450,580 64 Nos
Customer TATA METALIKS LIMITED (I PIPES V)
Drder no & Date 420007 8505 D 0808 2023 4200017 320000 08 05,2023, 420001 AeaR D14 08 2023
Invice no, & Date (R =216 5D 08 09,2023
Baulch Mo 21E23 TO 08123
[W¥g. Manth | year MAY TO SEP - 23
Eample Size as per iSO
Level 2659.1 Special
8l Na Descriptions Specification Observed value Inspection 5.2
S Win Max
1 Hardness IRHDYShore A 75~ 85 T B3 B
F] lersile slrenglh Mpa B min B 50 10.38 ]
3 Flangation {f Areak 128 min 350 30 B
4 Compresslon Test
@ st 70°C for 24 hrs 20 max 23 10 584 B
S at 23°C for 72 hrs 18%rmas 5 68 o 48 i g
a at - 10°C for 72 hes B3 max 40 &0 42 50 8
5 lageing at T0'C for 7 days
a Change in hardness -5 to +# ¥2 +3 a
-] Change in Tensile strengih -20%: -3.35 -2 62 a
¢ |¢n=g in EB% 40 o +10%: 546 | 487 &
g Volurne criangs n waler at 70°C for 010 +8% - 53 285
& T days 3
Mo wisicla
' aliernalion in the OR g
Splica Condition Tesl St &fE
Mo crack whcn
wideind willvout
] {rond rasistance rnagnilioation Ok 1
1220
; Stress Relaxation for 7 days at 23'C ot 320 :

Remars The above resuits ore canfoming (o IS0 4633, 55- BN 681 -

Regd. Office :
Span Sclftane,
G=0= TR EE

Ra| Bhavan Raad,

Mycherabued - SO0 D2, INCHA.

E-rmril : markefingi@andhrapohmens.com
) 23447260 Fax  40-23402005

I 1596 15 5362 2018 Hardnars of

S0 TTHFL fipec [-5fE140

Fachory :
ol No2, Phesa -,
104, Jeacimetia,

Hydsraad - 500 0S5, INDIA

F=-mrall | technlcali@applind. oom
#  DAD-ZIA45241, 23445342,

Fax @ #81-40-23194085




ANDHRA POLYMERS

AL TEST REP ] [ FIQCi0s 00
APPL /TMLA5 Dale 0000 2025

EPDM [ EWag [PUSH- ON CASKET
On- 1040, 150 200,250,300 350,400 450, 500,600,700, 750 800 900, 1002, 1206 mm
80,1100, 1050, 1020, 714,830, 1000, 1007, 1408 300,216, 138,203 450,500 64 Nos
TATA METALIKS LIMITED [DI PIPES DIV)
4200018805 /D1 08.00.2C23, 4200017232001 08.05.2023 420001253508 14.08 2023
R-218 /D1 08 092023

LA 1E2E 10 0Bl23

MAY TOD SEP - 23
Sample Size as por IS0
151 No Descrnptions Speocilication Observad valua Leval 28591 Special
lnsgection §-2
Miri Max
1 Hardness IRHIVSoms & hh - 55 L] 53 H
£ Tereie strengit Moa B min 10.23 10.86 i
3 |Elongstion (@ Broant I8 min 500 £30 g
4 |Compression Test
a at 70°C for 24 hrs 2 ma 10.98 1165 7]
b at 23°C for 72 hrs 12%max 8.56 9.67 g
c t -10°C for T2ivs A0 masx 3270 3412 . S
5 |Ageing 3t 70°C for 7 days
] Cnange in hardness -9 1o +8 +2 *] ]
b Crange in Tarsils alrangth =2 0 332 | =332 )
[= ﬂMHE in ER%Y% -30 o+ 10% .35 -3.72 ]
W ChEmge n walera A i g | .
¥ lrefctor 7 days ’ i ) e g
= M wisibhe allenolion oK
| Spfcr Sirenih | in e splice area = ]
Mo crack when
Dzane mesistancs wiswad withoul
g magnification IR 1
Relazaton for ¥ days &l
:E.T..HE gxatan fo ¥5 8 10 90
{23°C T e P 1
Temark: The ancve rasets gns corlorming o 150 4833, 85- EN 381 - 1 1966,15 5382 20 . s CrARasl & WA & TIHPL Spec DD
55144 Rev Pl AL Y
Tested 8 GH&M:L_ - G ‘v
% v m Ap By
Regd. Office : Factary :
Span Solilaite, Pit o2, Phage - Y,
BT 1 0S0E/S IfA Jsadimetla,

Ra| Bhaven Road, Hycerabas - 500 055, INDIA,
Hyderabad - 500 0B2. INDiA. =il E-mail : lechnicelBappind. com
E-mall - mm@muhmﬁalmm T : 04023440241, 23448247,
€ 23442260, Fax : 040-23802065 Fax : +81-40-23104006
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ST AL ERMGINEERING INDUSTRIES LTE
o AL RRERS R
e

P PR STCAUEY - TITETE
e mit | WRE A i, MR AT - TOA i

Litewns b 8 wd 0 00 b, PG o DonS S0 H S S M. Derrendi v riens TR i e e e

DIMENTION CHART CF TYTON RUBBER GASKET | EPDM )

1) [Spesification 0 - 56144 o
“55,'“;._' DN - 150 mm
3) [Party Tata Metaliks Ltd.
1) [Date ol (rspaction 15,08.23 5
| 5) orearne. 4200017421 dated 18.05.2023
B wuh'.. [ AP d40 Pea Mg
I - Mo, u_l__l:.'_r_:__ A (] E | 1 |Hardness{IRHD) | Remarks
Blub Heal
IREQUD.  200:1.5| 198415 10403 (16.240.3/0.2) 26:0.8|540.3 | 46-55 [76-84
[ 1 | 25120 o820 | 1020 1620 | 2630 | 510 | 48 78 | accepted!
2 20030 | 19600 | 1000 | 1840 | 2680 | 490 | S0 | 77 y
a | 20110 | 19760 | 9.90 1620 | 2640 | 600 | &2 78 J
_ 4 20050 19830 | 1010 | 1610 | 2680 5 | 48 | @2 v
5 | 20130 19790 | 1020 | 1820 | 2580 | 490 | 50 | &0 v

O3AMISAO

STRECH TEST —Hmhlmdumﬂ-umﬂuhumhlmﬂm.mduhf "'Fr.

PHYSICAL CEFECTS:=={ VISUAL )

No vism:l defacts ohserved.

DOC. Ko MEVINSGFO805




LATIoNAL ENGIMNEERING INDUSTRIES LTD

| PHYSICAL TEST REPORT FOR TYTON RUBBER GASKET ( BULS )

{Flukiser Criwiaioam ) @
S pLil eI LATE ) Dis DO, IRDLURATA - ThE kD
= Fe o e

LAB. T.C. MO,

MERTTIRERS Dot : 15,0323

EPDM FUSH - ON GASKET

Tata Mﬂillh Lidd,

100, 11E_?l'.lﬂ 2D 350,400, 500,800 mm

ADE. 440,750, 450,480.360,335,31 pes

Cuanlity . N
Oirda= mo & dube 4200017421 daled 16052022
ivaloe o B daio T Twat GATED 15003023
Falen Mo, 5= |~ FTo 12" "I
w_m hh g et =P "_13 e —
'I.I'I.IH.n..u A 1310526 & 1104512
Mo Test spechication | Observed |Eamole sie
- e G | S 1) R .. Max
2 _ Hardogss { MHD {Shore 4] a555 LH 83 5
- g Taenibe Sorangth [MPA, | manirmum 11 1L5 1ns 5
Elongation (%) min. ATD 4040 520 | 5
a7 1thE 3
4 Conpesislon Sarmtda - id Hi ). .
Setsi70 25 133 1546 .
3 Lamaresssar ol al F-24 Jrnax)
Lisghpe aher 556 ua—ln:ﬂlﬁ s
e _IE_ AL T — -
94 r|-|I :Irrlngth NI:J'-H’{:EIT.I
- prignsl (mas) 20 -15.2 =116 5
71 Elangation nﬁmkil‘ldmllnﬂ af
| enigin il [rrnsdrming 10 f-30 -k B 108 ol
§ | reoness change IRHD/S50re A |
g f min] | T8I 3 4 5
g 1w id st :ﬂlr 1 B S R
1 |chwikd wirigr for 7 days at 70 4 s =1 4.3 4.9 = i
8 | Charge Hardnes for 7E s #2076 ¥ - L 5 2
%l A clssanse Hardrass ncrgae al 0"
L L= = T2 Hrs, {moog b 3 & "
i (romn Rististonce | Mok Mo cratk F
Fammark The abovs Femitt are conllimicg b 190 4833 . BS: ENEH <f: & B2 BREZA0ME Type 2
ThiP Bpoc D -559144 Aoy &
Tidiad By "—': it &%w —@‘—-—-——
B3 Wi HE.IJ'IHWFGH!- A

o Emﬂf-hl* fihdsinn |




5 g i=l
{Hubbar Dhvislon)

AL EMNGINCZERING INDUSTRIES LTD.

o M EATARA LANE, DO DO, IGLRATS - 700 030

EED

1™ PCAY

e ——
» AAAE BSTETT Y, FAX 33 FONS6 0318 E-qmall ¢ neEnlical, vanloreetbn

SHYSICAL TEST REPORT FOR TYTON RUBBER GASKET | HEEL )

NER/TDIPGEL Dabe - 150923
EFLN FUSH - ON GASKET - - et
Tala !IJEI.unkl Led, =
190, 1@,mmm.qm.m.m mm =
496,440,750,480,£80,350,336 %1 pos
Qudar no & -|:|.:||.a A&FN001 7421 dated 18.05.2023
Imveoice ne & tam - 7957 DATED 16,08.7023
[Batch M. BB"1"23TO 12"1"2% -
m Manth J/ ywu Sk Ty
WRASND: 4310525, & 1104812
El Mo . Tesl I Bpecloation Ohsarvad {Sample site
Min Tdax |
i = AT |
I Hardneas | IRHD Share A ) T6-54 79 a2 -
I = —_— e
| Tensils Strength (VPA ) minimum 9 86 88 5
—t = Ea PSR o ' e SR
3 Efongation (%) min 125 170 210 5
Corpression Set ot 27 ¥ o - 72 H{max). 15 1.4 128 5
il
L - = | ey Sy
B Coampresson Set af?d ® g - 24 Hrs.(max) 25 125 149 5
B Changs ofter acoeleraled egoing 160 hrs. at 707
1] Tensile strength, 'ﬁ'-:f:ianuunfnr.gmnl 7 F
L (i) -20 161 12.8 _5
21 Elongalion Itﬂrﬂﬁtt"ﬁ}ﬂﬁnmufaﬂgm . =
s | dtainia] : +10/-30 14.8 1.6 §
51 Fmdoass change RHD/Shors A (max/minj|  +8/-5 4 5 5
Change in P— ai‘.a_r i'nrn&'lim;h o ilhed 7
v watar for T days sl {0 * S max +8 "_‘u_ 59 42 o
B Ghange Hn.'dnmsln..r 12 Hisal D¢ +5§/-0 3 4 A
|_,_.|u Radistance Hminn.::l- |ri:'=HE£|I: bra=-TR
=] Hirm{ma] 5 2 B 2
S a6s f= l2ealon in comgression aftr 7 days at
10 Eﬂ'a{lmh 17 1.2 _‘H.E 2
11 Cizone Resistanea Mo crack Mo Crack 2
B o Premaric The abeve rasills H-ﬁi;'lﬁﬁ'-']'l'-ﬂ fo S0 4B33 . BS-EM 481 -1;& 15 53822018 Type 5
Sgec 0 -$6144 Ay 0 B I
| T '
Approved By: ——
, For Natioanl Englnecring Inddstries Led.
{ Rubber D-ivlﬁiun )
LR.;EE ﬁbaﬂ KOLKATA 700001

i !-r.—-;_:,;_-—_{_fw -*_-::.:l:.-_-u.-r_i_::-au!-.”.-.



MATIO AL ENGINEERING INDUSTRIES LTD.

(Rubber Division)
pOAEERARA LAME. DM DUM. BOLKATA - 700 030

MO TUSE AS G, FAX 1 033 2956 8519, E-mafl : nergicalZ.venl.netin

ST

This is to cartify they e isgection of the smcermentioned materiels was duly mada by us In sccordance with
the specificarion starod beiow ond the resubis were found satsdactory.
saateriale masufacuec | ord sueplied by w000 guarentecd for Twe (2 ) year fram the date Hdﬂﬂlﬂ‘ Bgaing
T e mnnuleerurng defects In materdal and workmiénshipwhich devel [=yRY i ] -
we shall repar or reploce, Irae of erarge | provided that after inspections tha nuhuia!l; fuumﬂu b: ﬂﬂmhu

aur ek iimited 1o e replacemens of matesals onby in no evest wa thal e lishle for narmal weor and 1ear
nor for ary inddents’ or consiquential damages due to Non - funcoion of the materials .

a) Purchae Order np G date AZC001 T DATED 100523
& Cantipaee Mame B oad ms TATA RETATUKS UMITED
P.O. SHAMAAIPUR , PASCHIN MIDMNAPUFR 721301 [W.E )
] Descrigtinnef Marecal Tytan Ribber Gaskets { EPDM |
] Inveiss re & dais THET DATED 15,09 2023
&) Baich Ma 5= |° 3370 12" 43
fl Cimonsion 03 ger Kubota D-S6148 =
L properties a per 15 5382 - 28
DOC . Ne, NEINKEGFUI0S For Hational Enllnﬁ-mﬂ';ﬂﬂuuu.

[ Bubher Diviston )

Aagd, Office 971 .5, RMUKHMERIEE R AD ROLKATA TO0001

- T L% L D e e AR e PR R LT L




— o &

——— .,T-. R SRS B\J HGLEWEIL': Citk U281 W SIPEG ATCOBETAS

OLDWELL COMPONENTS BT LTE
AR SOrSO0T ) JU1E S0k BAKY)

DIMLNSIONAL TEST REPORT OF TYTON RUBBER GASKET
AL DIMENSIONAL ARE 1N MM

Dale :06-03-2023
iS:pﬂ:ﬂina!iun rhper - D-56144 Rev.l
Oirder mo & Dote LIINNETFA Dl 0B.08. 1023 =
Sire T - TS0 RMARA
|Customer TaTh Mietaliks Lid
Dateof Inspection 05092023
fnvalce no. & date 1 ICPLAGSE/224 Dtd (9-08-1023
lot of 320 Nos
Sample Size 1 08 Nos, a3 per I5 SIR2 2016 =
i D2 | i 1 D1 E Hardness Remark
specification. | 1640 | 1965 .z a.7 1985 | 252 | Bulb | Heel
{ 185 1995 10.3 53 2015 | 268 |4555] 7585
Wi 160 1971 .94 2gs [ 1892 | 2538 | 40 749 ak
W 1642 | 1988 | ip24 | si8 | 2007 | 3654 | 52 | 82 aK

— - .- -

=
f————— C— ]

oo Mo-HwW/RAP/SRITE B0 Rev No-00 Dd-15/01/18

@EI'J{

Approved By
| QA & QC IN CHARGE]

W 1 e v P s Fleas, T T Ta——— O () TR TR T s
Togkye- "9 B, Wyl ? U el sl e [v="a—=-j
S —— I e
ol temn 4 il Ere(bSli] i i Bl e T PR AT c'l [HIE B = ==k ] AL dised

RN F T, irdta, R




Wt vl | o6

"""\

s ST |

HﬂLDWELL

SN LN IWEISARTC ORI AL

"--., W EIN |
HOLOWELL COMPORENTS PVT LTD,
LAS 150 D00T | Z00S COMBANY)
PHYSICAL TE5T REFORT OF TYTON RUBBER GASKET (BULE)
[Repart Mo SHEPLTRAL 1A Ciate 09-0%- 2023
|Miaterial EPDM PLISH- (N GASKET
Sire DN-100, 150,200, 250,300, 350,400,£50,500,600,750,800.5900,1000 & 1200 MM
tity :1980,1320,675. 480,378, £30,650 418,336,240,32,308, 56,210 £ 22 Now,
ustomer TaATA Mistaliks 11d
Order no B Date 14200018774 D10 02082023 & 430001HAR6 Ord. 14-08-2023
D.C. NO & Date HCPLZ34 & V100705 Ord 09909-2023F -
involce no. B Dol SCPLAGEK/ 22 B HOPL/GSK/ 225 Did 09-05-2023
Batch Ma. D 1023,07/2013.08/2023 & 0972003
WRAS No. LI 30350
Mg MonthfYear OG2033,07 00E,08/2021 & 052073
5L No | = Descriptlons Specification Dhsirwied Value
. i Max = 3
1 |Hardnois INHD B 45-35 47.5 s3.0
2 T ensik ki .'__-:-,u'l M‘F_I: 0 mis 128 134
| 3 |Eiongetior it Breok it KR 375 mm 5R5 ea0
4 |[Comprussion Tes 12 " ra)
g st 70C Toe 74 ks S 20% max 13.1 14,9
b let33*CThe T2 hrs i 11 % max 87 5.5
¢ | A0°C far 12 hrs 40 % max 21.1 6.4
5 Ageing aL /0°Clorisy hrs =
a |Chang. « |laidress =5 T0-+3 i *3
b [Change b il strength % (o] 0% -11.4 5.8
£ |Changs [ (longation 8 break £ L E =3 b + 108 =118 =101
WiatEr porson che e 5 vbiumn
B lyore tr 10 bors Bt +278 112
o |Stresm e linallon for Fdays ab 2170 14 % rman 0.3 113
B [Siress Holanallon for 100 days 2 23°C 20 % max 12.1 139
3 Orone 1= o Lance 4 rsd50 pehm No cracking when viewsd oK
oponE &1 0 L without magnificetion
IRemark: Thal. st dirg eur laeming to 15 3382:2018,85 EN 681-1, 150 4533 Hardngss Class-50 & TML Spuc 056154 Rév o
Die No-HWHQAR S H{TGHEU - s No-00 Drd-15/30/18
@E:l:.'-lt
Approwed by
| :':. Jiivipivolce icampnnaniioon | EI w4 B wren Sl i= EEAF
[ I ———— V=R
T st o, “ebi 1) Ak -
price P T o R e e R VLT I'___.r W] O %



v i el Corm o e s r.__ !_ L
1 A = E‘ ,.‘ |

/OLDWELL

"I

HOLDW L L COSAPDH ENTS PYT LT,
fA 150 SO0 - JOTE CORM PRANY]

PHYSICAL TEST REPORT COF TYTON AURBER GASKET [HEEL)
[Roport Mo, HEPL 147 Date :00-03-2023)
Material EPDI | OM GASELT
DN-100 1,200,250,300, 350,400,450, 500,600, 750,800,900,1000 & 1200 MM
Quantity 1980.1% -.l.ﬁ‘ﬁ,ﬂ!ﬂﬂ?ﬁ.EIEI.EEE-,HLE,HE{‘,IW.IE.]DE-.EE,?‘.Ml 22 Mos
Customer TATA Metaliks Lid
Crder no & Date PIZO001ET 74 Dl 0E 0K 703 & 2200013386 Drd. 14-08-2023
L. ND & Date HERL 224 7 NICPL 225 Did 09-00-20323
mvalce ng. & Dote (HEPLAGYY /224 & HCPL/GRES 25 D 09-09-2023
tch Mo, O620) 7/2023,0B72023 K 092073
N, i R
M. Marith)Year iDESarr RN 08/ 2025 B 09 2003 .
S1. N Description® §pecification Observed Value
s hiax
1 [Hardness IRHD o 75 RS 789 B4.3
1 |Tensle strangth Mpa 9 min 9.2 10.7
3 |Elongation at Breaks 125 min 193 270
F | Comprission Test [% Ma. =
& [at 7E'Char 24 has 0% ma 14.5 16.7
b |t 22°Cler 72 hes 15 %max 10.2 114
£ | -10°C for 72 hes 3 % max 241 8.7
5 |Ageing at FO°C for 168 ks
g  [Chanjpe in Hardness -5 g 1B 2 +3
b |Change in Tense sirengl!  (ax] 2 128 A7
¢ |Change in Elongation at | i 40 1o+ 10% -139 -10.2
§ Water immersion change.  Jlume at = 308 a7l
Y0 for 168 fra SRR
T [Stress Rolaation for 7 day e 17 % max 11.1 138
8 [Stess Remxatiorfor 100 1 23°C 35 5 max T 135
G PaibesEanes A W) o Mo eracking whien
] oo AL vimaed withoot &
magnificatian
Remark. The s6ove resil are conlsr 11 15 SHB2;A0LE B5 EN GB1-1, 150 4633 Hardness Class-20 & TVL Spac. 0-56141 Rev 0
Do Ko-HW/CAP/SRTGHD0L Rev | 70 DID-E5/01/18
7 P
_fnead Approved by

=

1 ILHL MuEnsrien ROt
wofilaba- TOOOD Wesr ey
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R .~ _———
NTS

HULDWE LL COMPORERNTS PYT LTD,
AR B BT - DONE COR PARY)

e, (PR HOLDWELL __siemmerns

Date ; 05-09-2023

GUARAINTEE CERTIFICATE

This is to certily thist the inspect | of undar merton materials was duly madz us In accordance with the specification
stated below and rosults were T nd sahsfactory

Matorial manutactured and sup) sed Gy a5 are poarontesd for two (2] Years from the date of dispatch against manufacturing
defects [n material and workman g which develon in e servioe for which they are desigred. We shall repair or replace
defective material, free of charge provided that, after inspection the material is found to be defective.

Cur lisbility & lmited to the rep!  oment ot materials oy inono event we 53l be hable for normal wesar gnd tear o for any
incidenhal or coniEguebtal da w4 dui 1o nen - function of the materals

1 Purchaza order Mo, £ Date 42000187 74 Dud.0E. 082073 & 4200018886 Dtd. 14-08-1023
4 Consignei Mamo & g CEATA Metaliks Lid (D1 Pipes Division}

O S AMRAIMUR, KHARAGPUR

FASUUTIM MIDKAPUR-T21301

% Descripbaon of Mate- (| Tyton Rubber Gosket made of FPOM polymer
DN-100, 150,200, 250,300, 350,400,450,500,600, 750,800,900,1000 & 1200
(Y
1980,1370,675.480,37€,530,650,418, 336,240,372 308,56, 10 & 22 Nos.

A Batch Mo, 62073,07f1022,08/2023 & 09/2023

& Challan Ko HCPL/224 & HCPL/225 Did OU-08-2023

E Invoice Mo & Date HEPL/ GSI/204 K& HOPL/GSK 225 Drd 09-09-2023

7 Specilication Do g per TMIL Spee, D-86144 Rev-0

For Holdwel! Compa:wents Pyt Lid @\Aé‘-
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Do No-HWAARAL . < /001 fiev Ho-00 Did-15/08



